
TFB-MEGA

BERTI  SPARE PARTS REFERENCE GUIDE

CATALOGO RICAMBI
SPARE PARTS CATALOGUE

ERSATZTEILKATALOG
CATALOGUE DE PIECES DETACHEES

1955

Celli S.p.A. Via Masetti N°32, 47100 Forlì (Italy) - Tel: 0543 794711 - Fax: 0543 794747
Fax uff. commerciale: 0543 722034 - e-mail:info@celli.it - www.celli.it

FRESATRICI AUTOMATICHE
AUTOMATIC SIDE SHIFT ROTARY TILLERS
AUTOM. SEITENVERSCHIEBBARE BODENFRÄSEN
FRAISES AUTOMATIQUES

Data ultimo aggiornamento 27/02/08 Date of latest updating 27/02/08 Letzte Bearbeitung 27/02/08 Dernière mise à jour 27/02/08

093.136.1

HV-HF
HFF



BER
TI M

acchine Agricole S.r.l. 
 

Spare Parts D
ept. 

M
od. TFB

/M
ega serie 2000 

 

BER
TI M

. A. Srl 
Via M

usi s/n – 37042 C
aldiero (VR

) Italy   -    info@
bertim

a.it
 

    -    w
w

w
.bertim

a.it 



Exploded codes:           Mod. TFB/Mega                fig. 22.101               BERTI MACCHINE AGRICOLE srl  

Pos. 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 

12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 

32 
33 
34 
35 
36 
37 
38 
39 
40 
41 

ITEM 
CIRCLIP e60 
CIRCLIP i110 
SEAL RING  
SEAL RING  
CENTER LOCK 
PULLEYS COVER 
MAIN CHASSIS 
UNIV. JOINT HOUSING, ø28 
SPLIT PIN 5x60 
KEY 12x8x20 
BELT (PTO 540) 

SPLIT PIN 
BEARING  
BEARING  
NUT, galvanised 
NUT  
SELF-LOCKING NUT 
SELF-LOCKING NUT 
NUT, low 
SELF-LOCKING NUT 
REINFORC. FLANGE 
SEAL CAGE 
GREASER M10x1 
FOOT SPRING 
HAMMER Type “M” 
FLAP 
FOOT 
FLAPS BAR 
PLATE 
PULLEY 
PULLEY (PTO 1000) 
PULLEY (PTO 540) 
GEARBOX MOUNT. PLATE 
SIDE PROTECTION 
ADJUSTING PLATE 
RH ROLLER BRACKET 
LH ROLLER BRACKET 
EXTENSION 
SCRAPER 
WASHER 12x36 
WASHER 14x42 
WASHER 26x53, galvanised 

TFB/MEGA 160 
ASE060 
ASI110 

AT06011012 
AT07010010 

CA4065 
CT/0029 

CC160/0882 
CC005 

CF050060 
CH1208020 

993.05 

CM04Z 
003.07 
003.03 

DE10AL6SPGZ 
DE12AL6SPGN 

DE12AL6SPGZAB 
DE16AL6SPGZAB 

DE18BA6SPGN 
014.80 

FR/1338 
GP193/1485 
IN101XXDR 

MF070550205Z 
MP/0794 

PA05/1343 
PA48440 

PE0181630 
PF08/0009 
PG200G4 
PG225G4 
PG280G4 

* 
PL100720 
PR08/0009 

PR193DX/1726 
PR193SX/1726 

** 
RF061580 
RF1236FN 
RF1442FN 
RF2653FZ 

TFB/MEGA 180 
ASE060 
ASI110 

AT06011012 
AT07010010 

CA4065 
CT/0029 

CC180/0882 
CC005 

CF050060 
CH1208020 

993.05  

CM04Z 
003.07 
003.03  

DE10AL6SPGZ 
DE12AL6SPGN 

DE12AL6SPGZAB 
DE16AL6SPGZAB 

DE18BA6SPGN 
014.80  

FR/1338 
GP193/1485 
IN101XXDR 

MF070550205Z 
MP/0794 

PA05/1343 
PA48440 

PE0181830 
PF08/0009 
PG200G4 
PG225G4 
PG280G4 

* 
PL100720 
PR08/0009 

PR193DX/1726 
PR193SX/1726 

** 
RF061780 
RF1236FN 
RF1442FN 
RF2653FZ 

TFB/MEGA 200 
ASE060 
ASI110 

AT06011012 
AT07010010 

CA4065 
CT/0029 

CC200/0882 
CC005 

CF050060 
CH1208020 

993.05  

CM04Z 
003.07  
003.03  

DE10AL6SPGZ 
DE12AL6SPGN 

DE12AL6SPGZAB 
DE16AL6SPGZAB 

DE18BA6SPGN 
014.80 

FR/1338 
GP193/1485 
IN101XXDR 

MF070550205Z 
MP/0794 

PA05/1343 
PA48440 

PE0182030 
PF08/0009 
PG200G4 
PG225G4 
PG280G4 

* 
PL100720 
PR08/0009 

PR193DX/1726 
PR193SX/1726 

** 
RF061980 
RF1236FN 
RF1442FN 
RF2653FZ 

TFB/MEGA 220 
ASE060 
ASI110 

AT06011012 
AT07010010 

CA4065 
CC/0001 

CC220/0883 
CC005 

CF050060 
CH1208020 

993.05  

CM04Z 
003.07  
003.03  

DE10AL6SPGZ 
DE12AL6SPGN 

DE12AL6SPGZAB 
DE16AL6SPGZAB 

DE18BA6SPGN 
014.80  

FR/1338 
GP193/1485 
IN101XXDR 

MF070550205Z 
MP/0794 

PA05/1343 
PA48440 

PE0182230 
PF08/0009 
PG200G4 
PG225G4 
PG280G4 

* 
PL100720 
PR08/0009 

PR193DX/1726 
PR193SX/1726 

** 
RF062180 
RF1236FN 
RF1442FN 
RF2653FZ 

TFB/MEGA 250 
ASE060 
ASI110 

AT06011012 
AT07010010 

CA4065 
CC/0001 

CC250/0883 
CC005 

CF050060 
CH1208020 

993.05  

CM04Z 
003.07  
003.03  

DE10AL6SPGZ 
DE12AL6SPGN 

DE12AL6SPGZAB 
DE16AL6SPGZAB 

DE18BA6SPGN 
014.80  

FR/1338 
GP193/1485 
IN101XXDR 

MF070550205Z 
MP/0794 

PA05/1343 
PA48440 

PE0182530 
PF08/0009 
PG200G4 
PG225G4 
PG280G4 

* 
PL100720 
PR08/0009 

PR193DX/1726 
PR193SX/1726 

** 
RF062480 
RF1236FN 
RF1442FN 
RF2653FZ 



Exploded codes:           Mod. TFB/Mega                fig. 22.101               BERTI MACCHINE AGRICOLE srl  

Pos. 
42 

43 
44 

45 
46 
47 
48 
49 
50 
51 
52 
53 
54 
55 
56 
57 
58 
59 
60 
61 
62 

63 
64 
65 

66 
67 
68 

ITEM 
GROWER WASH. ø12 
GROWER WASH. ø16 
GROWER WASH. ø14 
GROWER WASH. ø16 
SELF-LOCKING NUT 
ROTOR 
WASHER ø18 
RAKE 
LEVELING ROLLER 
UNIV. JOINT HANGER 
GEARBOX 
ELASTIC PIN 6x60 
SCRAPER SUPPORT 
LINK PIN ø25 
LINK PIN ø28 
ROTOR HOUSING 
TRIPPING PIN 
3-POINT FRAME
BELT TIGHTENER 
BOLT, flanged 
BOLT, flanged  
BOLT TCEI M10x35, galvanised 
BOLT M12x35 
BOLT M16x35 
BOLT 10.9 
BOLT 10.9 
BOLT M16x45 
BOLT M18x45 
BOLT  
BOLT 10.9 
BOLT TSPEI 10.9 

* Please advise the code displayed on
  the name plate of the gearbox 

** Please advise code of gearbox and  
  length of the extension shaft 

TFB/MEGA 160 
RG12XXARN 

RG14XXARN 
RG16XXARN 

RC159160/0875 
RP18XXFN 
RT430/0083 
RL193160 
SC/0352 

* 
SE06060 

SRTBM160 
SP25095Z 
SP28190Z 

SR159/0026 
SSX10Z 

TC0870/0063 
* 

V0801202TF109Z 
V1001602TF109Z 
V100351TF088Z 
V120352TF088N 

V140402TF109N 
V140502PF109N 
V160452TF088N 

V180902TF088N 
014.80 

V120353TF109N 

TFB/MEGA 180 
RG12XXARN 

RG14XXARN 
RG16XXARN 

RC159180/0876 
RP18XXFN 
RT430/0083 
RL193180 
SC/0352 

* 
SE06060 

SRTBM180 
SP25095Z 
SP28190Z 

SR159/0026 
SSX10Z 

TC0870/0063 
* 

V0801202TF109Z 
V1001602TF109Z 
V100351TF088Z 
V120352TF088N 

V140402TF109N 
V140502PF109N 
V160452TF088N 

V180902TF088N 
014.80  

V120353TF109N 

TFB/MEGA 200 

RG16XXARN 
RG14XXARN 
RG16XXARN 

RC159200/0877 
RP18XXFN 
RT430/0083 
RL193200 
SC/0352 

* 
SE06060 

SRTBM200 
SP25095Z 
SP28190Z 

SR159/0026 
SSX10Z 

TC0870/0063 
* 

V0801202TF109Z 
V1001602TF109Z 
V100351TF088Z 

V160352TF088N 
V140402TF109N 
V140502PF109N 
V160452TF088N 

V180902TF088N 
014.80  

V120353TF109N 

TFB/MEGA 220 

RG16XXARN 
RG14XXARN 

DE18AL6SPGZAB 
RC203220/0878 

RP18XXFN 
RT430/0083 
RL193220 
SC/0352 

* 
SE06060 

SRTBM220 
SP25095Z 
SP28190Z 

SR203/0027 
SSX10Z 

TC0870/0063 
* 

V0801202TF109Z 
V1001602TF109Z 
V100351TF088Z 

V160352TF088N 
V140402TF109N 
V140502PF109N 

V180452TF088N 
V180902TF088N 

014.80  
V120353TF109N 

TFB/MEGA 250 

RG16XXARN 
RG14XXARN 

DE18AL6SPGZAB 
RC203250/0879 

RP18XXFN 
RT430/0083 
RL193250 
SC/0352 

* 
SE06060 

SRTBM250 
SP25095Z 
SP28190Z 

SR203/0027 
SSX10Z 

TC0870/0063 
* 

V0801202TF109Z 
V1001602TF109Z 
V100351TF088Z 

V160352TF088N 
V140402TF109N 
V140502PF109N 

V180452TF088N 
V180902TF088N 

014.80  
V120353TF109N 





Parts listing TFB/M 160-200 steering wheels        22.102 
POS Description Part no. 

1 Wheel R460190 

2 Plate with wheel hub PM/2580 

3 Washer D.10 RP10XXFN 

4 Screw  TE M10x20 V100202TF088N 

5 Pin of the steering wheel PE/2583 

6 Washer D.14 RP14XXFN 

7 Screw TE M16x50 V160502TF088N 

8 Steering wheel support SR/2578 

9 M16 self locking nut DE16AL6SPGZAB 

10 Pin 6x40 SE06040 

11 Wheel RH spring MD/2759 

12 Greaser IN101XXDR 

13 RH plate for steering wheel PBDX/3445 

14 Wheel LH spring MS/2760 

15 LH plate for steering wheel PBSX/3446 

16 Screw TE M14x40 V160302TF088N  

17 Screw TE M16x45 V160452TF088N 

18 M16 self locking nut DE16AL6SPGZAB 

19   

20   

21   

22   

23   

24   

25   

26   

27   

 




